wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2454.94 50.66 74.00 -23.34 37.77 26.7@ 8.8l 32.65 1.3  10@ 264 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2487.76 40.26 54.00 -13.74 27.37 26.7@ 8.8l 32.65 1.83  10@ 264 AVERAGE

TEL: 886-3-327-0868 Page Number :C2-9 of 15
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG 54 AVG_54!
525 ity 525 ; e e .
1 R -
L B W“‘j ]
350 30
Peak 115 115
AVg 3000 000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.74 74.00 -28.26 33.96 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 44.58 74.00 -29.42 32.80 32.46 12.49 33.67 @.50 - -- PEAK
2 7320.08 48.48 74.00 -25.50 32.64 37.20 15.41 36.61 @.44 - -- PEAK 2 7320.68 48.51 74.08 -25.49 32.67 37.20 15.41 36.61 8.44 - -- PEAK
3 730.08 39.46 54.00 -14.54 23.82 37.20 15.41 36.61 0.4 - -- Average 3 730.08 39.45 54.00 -14.52 23.84 37.20 15.41 36.61 .44 - -- Average
TEL: 886-3-327-0868 Page Number :C2- 10 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! HL&?&IWMVM ! Hmel(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG_54
525 525
~18G L e - I i )
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C2- 11 of 15

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR4AN0919B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ;
105 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
52! ! 52, ettt
e A R T " Db T
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2485.24 52.82 74.00 -21.98 39.13 26.78 G8.81 32.65 10.83 229 223 PEAK 1 2478.89 112,58 ------ ------ 99.65 26.68 @8.79 32.65 10.83 229 223 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 \ 815
70, 70,
AVG_BE_54 AVG_54
52, 52,
1 I
— W SRR
30 30 e
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2453.62 42.00 54.00 -12.60 29.12 26.78 GB.89 32.65 10.83 229 223 AVERAGE 1 2478.80 110,83 ------ ------ 97.98 26.68 8.79 32.65 10.83 229 223 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:C2-12 of 15



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
52. e 5. . p
" T P YR | IPP—— N A e
o
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 28416 52.82 74.00 -21.18 39.93 26.78 8.8 32.65 10.83 108 256 PEAK

1 2478.80 114,13 ----=- ------ 101,25 26,68 B8.79 32.65 10.03 109 256 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225 ;
106, 105,
875 875
70 70
AVG_BE 54 AVG_54
52! ] 52!
1 0 LA —
350 350 SEESSEESS S
17. 1.
Avg
U7 21824 2868 24012 2955 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto + RB:1060.080kHz VB:1.060kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2453.56 42,98 54.00 -11.10 30.82 26.78 G6.80 32.65 10.83 108 256 AVERAGE 1 2478.80 112.46 ------ ------ 99.61 26.68 @8.79 32.65 10.83 180 256 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 13 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG, AVG,
525 i " itk 2 525! e i,
1 T 1 o .-
|t I
350 30
Peak 115 115
AVg 3000 6000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4956.08 45.49 74.08 -28.51 33.37 3278 12.56 33.67 .53 - -- PEAK 1 4956.08 45.33 74.08 -28.67 33.21 32.7@ 12.56 33.67 @.53 - -- PEAK
2 743408 48.58 74.00 -25.42 32.67 37.24 15.54 36.78 @.51 - -- PEAK 2 743408 48.39 74.08 -25.7@ 3L.79 37.24 15.54 36.78 @.51 - -- PEAK
3 743408 39.54 54.00 -14.46 23.83 7.4 15.54 36.78 0.51 - -- Average 3 743408 39.27 54.00 -14.73 22.76 37.24 15.54 36.78 @.51 - -- Average
TEL: 886-3-327-0868 Page Number :C2- 14 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G [ Sy el e s I
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C2- 15 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

C3-1. Radiated Spurious Emission Test Modes

Band : Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 29 2400-2483.5 4 Bluetooth-LE GSFK 00 2402 1Mbps - -
Mode 30 2400-2483.5 4 Bluetooth-LE GSFK 19 2440 1Mbps - -
Mode 31 2400-2483.5 4 Bluetooth-LE GSFK 39 2480 1Mbps - -
Mode 35 2400-2483.5 4 Bluetooth-LE GSFK 39 2480 1Mbps - LF
Mode 36 2400-2483.5 4 Bluetooth-LE GSFK 39 2480 1Mbps - SHF
C3-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GSFK | 00 | 2384.98 41.09 54.00 -12.91 \% Avg. Pass - Band Edge
29
Bluetooth-LE GSFK | 00 @ 4804.00 44.61 74.00 -29.39 V | Peak | Pass - Harmonic
Bluetooth-LE GSFK = 19 | 2373.05 40.98 54.00 -13.02 \% Avg. Pass - Band Edge
30
Bluetooth-LE GSFK = 19 | 7320.00 39.45 54.00 -14.55 \% Avg. Pass - Harmonic
Bluetooth-LE GSFK = 39 2483.52 42.44 54.00 -11.56 \% Avg. Pass - Band Edge
31
Bluetooth-LE GSFK = 39 | 7440.00 39.02 54.00 -14.98 H Avg. Pass - Harmonic
35 LF 39 46.49 32.82 40.00 -7.18 \Y, QP Pass - LF
36 SHF 39 | 24815.92 40.87 74.00 -33.13 V | Peak | Pass - SHF
TEL: 886-3-327-0868 Page Number :C3-1 of 17

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Fundamental
nLevel {dBuVim) + gn LVl (dBuVim)
1225 1225
105, 105,
875 J 875
/ PEAK T4,
00 J 00
52 “ P, " PR 52 PPN AT .
| Raaat
350 350
1 1
Peak
310 8084 23468 13652 13836 402 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2311.47 50,54 74.00 -23.46 37.56 27.08 G8.49 32.54 10.83 138 220 PEAK 1 200280 111,00 ------ ------ 98.10 26.82 @8.65 32.60 10.83 138 220 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 [ 875
70, I 70,
} AVG_54
52! 52!
« » I B
350 350
1 11
Avg
310 884 23468 13652 13836 402 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 234873 40,96 54.00 -13.64 28.83 26,98 B8.56 32.56 10.83 138 220 AVERAGE 1 2482.80 118,36 ------ ------ 97.46 26.82 @8.65 32.60 10.83 138 220 AVERAGE

TEL: 886-3-327-0868

Page Number :C3- 2 of 17
FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Vertical Fundamental
nLevel {dBuVim) + gn LVl (dBuVim)
1225 1225
105, 105,
875 f 875
r PEAK T4,
00 00
] .
52. Lo . " i 5L ettt e -
350 350
1 1
Peak
310 184 13652 13836 402 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2386.27 50.17 74.00 -23.83 37.36 26.74 8.6 32.58 10.83 219 2B PEAK 1 2002.80 108.67 ------ ------ 95.77 26.82 @8.65 32.60 10.83 219 288 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 [ 875
70, I 70,
J AVG_54
52! 52!
— — B
350 350
1 11
Avg
310 184 13652 13836 402 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 238498 41.e9 54.00 -12.91 28.27 26.75 B8.62 32.58 10.83 219 288 AVERAGE 1 242,80 108.02 ------ ------ 95.12 26.82 @8.65 32.60 10.83 219 288 AVERAGE

TEL: 886-3-327-0868

Page Number :C3- 3 of 17
FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
i AVG 54| I AVG 54)
o8 L i s s R
W W
30 350
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m DRH1B-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA4ALBEN 246711 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 430400 44.23 7460 -29.77 32.60 32.40 12.42 3B.67 048 - - PEAC 1 430400 44.61 74.00 -29.39 32.98 32.40 12.42 3B.67 048 - - PEAC
TEL: 886-3-327-0868 Page Number :C3- 4 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G Lty —] e —
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C3-5 of 17

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR4AN0919B

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 H 875
/ PEAK T4,
00 00
1 n( Aok A
52 . P " bt sl 52 o o e B
350 350
1 1
Peak
310 3%, 62 2388 M4, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2351.34 50,19 74.00 -23.81 37.25 26.91 6.5 32.56 10.83 115 220 PEAK 1 2049.80 111,17 ------ ------ 98.34 26,76 @8.72 32.62 10.83 115 228 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 875
70, r 70,
r AVG_54
52! 52!
_ A I U——
350 350
1 11
Avg
310 3%, 62 2388 M4 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2362.65 4,95 54.00 -13.65 27.91 27.68 G8.58 32.57 10.83 115 220 AVERAGE 1 2448.80 110,48 ------ ------ 97.65 26,76 8.72 32.62 10.83 115 220 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3

- 6 of 17



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CP4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2493.82 30.85 74.00 -23.95 37.16 26.7@ @8.82 32.66 1.3 115 220 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL
+ RB:1060.080kHz VBW:2.700kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 249436 40.89 54.00 -13.11 28.00 26.78 8.82 32.66 1.3 115 220 AVERAGE

TEL: 886-3-327-0868 Page Number :C3-7 of 17
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4AN0919B

Pol. Vertical Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
1
105 105
75 815
) PEAK_74
0.0 / 70.0
525, " " - - PR . 52 o " hpribar - *
fesne
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2372.81 50,72 74.00 -23.28 37.71 26.96 G8.60 32.58 10.83 214 291 PEAK 1 2049.00 109.49 ------ ------ 96.66 26,76 @8.72 32.62 10.83 214 291 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, ( 70,
( AVG_54
52! 52!
1 J — )
350 350
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2373.85 4,98 54.00 -13.62 27.99 26.94 B.60 32.58 10.63 214 291 AVERAGE 1 2449.80 108.88 ------ ------ 96.85 26,76 8.72 32.62 10.83 214 291 AVERAGE
TEL: 886-3-327-0868 Page Number :C3- 8 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2498.74 30.56 74.00 -23.44 37.66 26.7@ 8.83 32.66 10.83 214 291 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL
+ RB:1060.080kHz VBW:2.700kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2495.62 40.83 54.00 -13.17 27.93 26.7@ 8.83 32.66 1.3 214 291 AVERAGE

TEL: 886-3-327-0868 Page Number :C3-9 of 17
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG_24f N i AVG_54|
A I s P e
[y s W‘“”W
350 30
Peak 115 115
AVg 3000 6000. 9000. 12000 15000. 18000 3000 6000. $000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.17 74.00 -28.83 33.39 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 44.66 74.00 -29.34 32.88 32.46 12.49 33.67 .50 - -- PEAK
2 730.08 48.42 74.00 -25.58 31.98 37.20 15.41 36.61 @.44 - -- PEAK 2 7320.08 49.20 74.00 -24.80 32.76 37.20 15.41 36.61 8.4 - -- PEAK
3 730.08 39.29 54.00 -14.71 22.85 37.280 15.41 36.61 0.4 - -- Average 3 730.08 39.45 54.00 -14.55 23.81 37.20 15.41 36.61 .44 - -- Average
TEL: 886-3-327-0868 Page Number : C3- 10 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G e T e I R R S, ey ]
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C3- 11 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
15 \ 815
\ PEAK_BE 74, PEAK_74
0.0 70.0
52. (L T AT WY . A o 52 . et il "
350 350
17! E
Peak
180 484, 2488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.99 5177 74.00 -22.23 33.88 26.78 G6.81 32.65 10.83 232 218 PEAK 1 2459.80 111,62 ------ ------ 98.74 26,76 8.80 32.65 10.83 118 318 PEAK

Level (dBuVim)

Level (4BuVim)

0,

AVG_BE_54 AVG_54
52! 52!
LEMM_ RN e ey R
350 350
1 11
Avg
1480 I 488 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.52 42.44 54.00 -11.56 29.56 26.78 G8.89 32.65 10.83 232 218 AVERAGE 1 2458.80 111,61 ------ ------ 98.13 26,76 8.80 32.65 10.83 110 318 AVERAGE
TEL: 886-3-327-0868 Page Number : C3- 12 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4AN0919B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 \ 815
\ PEAK_BE 74, PEAK_74
0.0 70.0
52! RV 52! i 4
e et , . ah ", " b b o
350 350
17! E
Peak
180 484, 2488, 2402, 2496, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2434.82 52,17 74.00 -21.83 39.28 26.78 G8.81 32.65 10.83 224 292 PEAK 1 2458.80 109.51 ------ ------ 96.63 26.7@ @8.80 32.65 10.83 224 292 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
AVG_BE_54 AVG_54
52, 52,
1 S IR T A
0 4 i
17! E
Avg
180 484, 1488, 2402, 249, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:2.700kHz SWT:Auto + RBH:1060.000kHz VBI:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.52 42.44 54.00 -11.56 29.56 26.78 G8.89 32.65 10.83 224 292 AVERAGE 1 2450.80 108.84 ------ ------ 95.96 26,76 @8.80 32.65 10.83 224 292 AVERAGE
TEL: 886-3-327-0868 Page Number : C3- 13 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG_54) " AVG 54}
525 T ot AR 525 ] —
W ar WW "
350 350
Peak 115 115
AVg 3000 6000, 9000. 12000 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4960.08 45.36 74.00 -28.64 33.24 32.7@ 12.56 33.67 .53 - -- PEAK 1 4960.08 44.99 74.00 -29.81 32.87 32.7@ 12.56 33.67 @.53 - -- PEAK
2 7h4p.0@ 48.41 74.00 -25.59 31.88 37.26 15.55 36.79 @.51 - -- PEAK 2 7M0.0@ 48.22 74.08 -25.78 31.69 37.26 15.55 36.79 @.51 - -- PEAK
3 744p.08 39.62 54.00 -14.98 22.49 37.26 15.55 36.79 0.51 - -- Average 3 7440.08 38.94 54.00 -15.86 22.41 37.26 15.55 36.79 @.51 - -- Average
TEL: 886-3-327-0868 Page Number : C3- 14 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G [ Lt | e T T I
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number : C3- 15 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
5. 50,
60. 60.
ap ap
0, ] 50, ]
- | - |
| |
0, [ 0, [
3
2 56 ot
10 A P 0 PRI o
200051 H. it 20,
200y W L IR
100 100
3 24 48, 12, 806. 1000 30 24 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH20-HY Site : @3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & ©8_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 46.49 24.28 48.80 -15.72 42.55 16.65 1.28 35.75 @.23 - -- Peak 1 34.85 30.30 40.89 -9.70 42.55 22.26 1.4 35.75 0.20 189 326 (P
2 202.66 32.27 43.50 -11.23 49.91 15.12 2.34 33.50 @.28 - -- Peak 2 42.61 39.72 4p.80 -9.28 47.93 18.65 1.16 35.75 0.23 100 L
3 271,53 35.13 4.0 -18.87 43.37 19.e8 2.92 35.3% @.19 - -- Peak 3 46.49 32.82 4e.e@ -7.18 51.09 16.85 1.28 35.75 @.23 le@ 33 QP
4 274,44 3494 46.00 -11.86 48,29 18.86 2,94 35.34 .19 - -~ Peak 4 203.63 28.73 43.50 -14.77 46.35 15.14 2,54 3558 .20 - -~ Peak
5  826.37 32.47 46.80 -13.53 32.84 28.81 5.87 33.58 .13 - -- Peak 5 272.5% 23.68 46.80 -17.48 41.92 18.91 2.93 35.35 .19 - -- Peak
6  856.44 33.14 46.60 -12.86 32.17 29.15 5.17 33.46 .11 - -- Peak 6 421.88 31.64 46.00 -14.36 40.21 22.68 3.64 34.96 0.15 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C3- 16 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical

1 HLMWB«VJIH) 1 HLMWBIIVJIH)

1225 1225

875 85

PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1

0 A s, bttt A AR A A R st s Db bora oS it
Peak 115 115

18000 19400, 20800, 2200, 23600, 26000 18000 19400, 20800, 2200. 23600, 25000

Frequency (MHz) Frequency (MHz)
Site @ 3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 Im SHF 1225240624 HORIZONTAL Condition: PEAK 74 Im SHF_1225 240624 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 24656.20 48.34 74.60 -33.66 4171 39.21 29.34 6838 -9.54 - - PEAC 1 2481592 48.87 74.00 -33.13 4190 39.33 29.43 68.25 -9.54 -~ - PEAC
TEL: 886-3-327-0868 Page Number : C3- 17 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

C4-1. Radiated Spurious Emission Test Modes
Mode sand Antenna Modulation Channel Frequency Pata RU Remark
(MHz) Rate
Mode 32 2400-2483.5 4 Bluetooth-LE GSFK 01 2404 2Mbps -
Mode 33 2400-2483.5 4 Bluetooth-LE GSFK 19 2440 2Mbps -
Mode 34 2400-2483.5 4 Bluetooth-LE GSFK 38 2478 2Mbps -
C4-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.
Bluetooth-LE GSFK = 01 = 2386.33 40.24 54.00 -13.76 H Avg. = Pass - | Band Edge
. Bluetooth-LE GSFK | 01 = 4808.00 44.15 74.00 -29.85 H Peak  Pass - Harmonic
Bluetooth-LE GSFK | 19 = 2491.48 40.20 54.00 -13.80 H Avg. Pass - Band Edge
> Bluetooth-LE GSFK | 19 = 7320.00 38.81 54.00 -15.19 H Avg. Pass - Harmonic
Bluetooth-LE GSFK | 38 @ 2483.56 41.85 54.00 -12.15 H Avg. Pass - Band Edge
> Bluetooth-LE GSFK | 38 @ 7440.00 38.60 54.00 -15.40 \% Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number :C4-10of 15

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
105 105
75 K 815
/ PEAK_74
0.0 f 70.0
S Prrwmepors A o T 52 Ty
" i .
350 350
17! E
Peak
0 223288 23476 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2358.97 50.68 74.0 -23.32 37.66 26,99 B8.57 32.57 10.83 114 218 PEAK

1 2404.80 111,13 ----=- -=---- 98.20 26.34 B8.66 32.60 10.03 114 215 PEAK
aglevel (BuVim) g v [BuVm)
1225 1225
106, 105,
875 f 875
70 / 70
f AVG_54

52! 52!

1 PSS S
350 350 ey —
17. 1.

Avg
pxil] 23288 2476 23664 2385.2 2104 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto + RB:1060.080kHz VB:1.060kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 238633 40.24 54.00 -13.76 27.43 26,74 B8.62 32.58 10.63 114 218 AVERAGE 1 244,80 109,29 ------ ------ 96.36 26.84 @8.66 32.60 10.83 114 213 AVERAGE

TEL: 886-3-327-0868

Page Number :C4- 2 of 15
FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Vertical Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
105 105
115 f 815
f PEAK_74
0.0 f 70.0
52 " A A gt 52 o e S
350 350
17! E
Peak
0 223288 23476 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 238,85 51.14 74.00 -22.86 33.30 26.77 8.6 32.58 10.83 208 284 PEAK

1 2004.00 108.83 ------ ------ 95.9¢ 26.84 @8.66 32.60 10.83 200 284 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 / 875
70, J 70,
g AVG_54
52! 52!
: J | I —
30 30 ramantti
1 11
Avg
310 8088 476 23664 13852 LU 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg

1 2373.26 49,12 54.00 -13.88 27.14 26.93 GB.60 32.58 10.63 208 284 AVERAGE 1 244,80 107,29 ------ ------ 94.36 26.84 @8.66 32.60 10.83 200 284 AVERAGE

TEL: 886-3-327-0868

Page Number :C4- 3 of 15
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FRAN0919B

Pol. Horizontal Vertica
1 %.LWWB‘IVM 1 4d].LtweHllBll\”ln)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 " AVG 54
55 1 PRI "l 525 1 o bt
WWW"“ WWW
30 350
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 3m DRH1B-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CA4ALBEN 246711 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 4308.00 44.15 74.60 -29.85 32.51 32.40 12.43 3.67 048 - - PEAC 1 430800 44.11 74.00 -29.89 32.47 32.40 12.43 3.67 048 - - PEAC
TEL: 886-3-327-0868 Page Number :C4- 4 of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G IRty e R R A P
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C4-5 of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4AN0919B

Pol. Horizontal Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
1
105 105
75 j 815
f PEAK_74
0.0 ] 70.0
25— ; . ; - 52! - psm .
st 4
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2337.84 50,72 74.00 -23.28 37.78 26,93 8.5 32.55 10.83 163 221 PEAK 1 2049.80 111,39 ------ ------ 98.56 26.76@ @8.72 32.62 10.83 163 221 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 [ 815
70, J 70,
( AVG_54
52! 52!
1 J _. e
30 30 S e
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2368.70 49,18 54.00 -13.82 27.14 27.68 G8.58 32.57 10.83 163 221 AVERAGE 1 2449.80 109.82 ------ ------ 96.99 26,76 8.72 32.62 10.83 163 221 AVERAGE
TEL: 886-3-327-0868 Page Number :C4-6 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: PEAK BE 74 3m DRH13-E_LE2CP4A1BEN 248711 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2496.26 50.12 74.00 -23.88 37.22 26.7@ 8.83 32.66 1.3 163 221 PEAK

3 oLevel [BuVim)

& AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)
Site + B3CH22-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B

1 2491.43 4,20 54.00 -13.80 27.30 26.78 G8.82 32.65 10.83 163 221 AVERAGE

TEL: 886-3-327-0868 Page Number :C4-7 of 15
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4AN0919B

Pol. Vertical Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
1
105 105
75 [ 815
{ PEAK_74
0.0 / 70.0
525 n . ,,,,,.,,l,\ ol T 52 ' ot ot
—
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4A1BEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2377.34 50,32 74.00 -23.68 37.41 26.85 G.61 32.58 10.83 208 290 PEAK 1 2049.00 109.48 ------ ------ 96.65 26.7@ @8.72 32.62 10.83 200 298 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, ! 70,
H AVG_54
52! 52!
i J e
30 350 S e e
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 236512 49,16 54.00 -13.8¢ 27.11 27.08 B.59 32.57 10.63 208 290 AVERAGE 1 2448.80 107.74 ------ ------ 94.91 26,76 8.72 32.62 10.83 200 299 AVERAGE
TEL: 886-3-327-0868 Page Number :C4- 8 of 15

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH13-E_LE2CA4A1BEN 248711 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2493.22 50.60 74.00 -23.40 37.71 26.7@ 8.82 32.66 1.3 200 290 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2488.00 40.13 54.00 -13.87 27.24 26.7@ @8.81 32.65 1.83 200 290 AVERAGE

TEL: 886-3-327-0868 Page Number :C4-9 of 15
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
PEAK 74 PEAK 74
100 00
AVG_24) AVG,
5 at .
525 i [ po gl 525 7 " e o
i L
350 350
Peak 115 115
AVg 3000 9000. 12000 15000, 18000 3000 6000 $000. 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_LE2CO4ALSEN 244711 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4830.08 45.82 74.00 -28.98 33.24 32.46 12.49 33.67 .50 - -- PEAK 1 4880.08 44.72 74.00 -29.28 32.94 32.46 12.49 33.67 @.50 - -- PEAK
2 730.08 49.81 74.00 -24.99 32,57 37.20 15.41 36.61 @.44 - -- PEAK 2 7320.68 48.17 74.08 -25.83 3L.73 37.20 15.41 36.61 8.44 - -- PEAK
3 730.08 38.81 54.00 -15.19 22.37 37.28 15.41 36.61 0.4 - -- Average 3 730.08 38.37 54.00 -15.63 21.93 37.20 15.41 36.61 .44 - -- Average
TEL: 886-3-327-0868 Page Number :C4- 10 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! HLmI(ﬂMVJm) ! HLml(mvnn)
1225 1225
b5 15
100 00
10.8G AVG 54 AVG 54
525 525
~18G L s I — A S—— —
(7 m— 0
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIZ-HY Site 1 G3CHIZ-HY
Condition: AVG 54 3n DRHIG-E LEDCBARISEN 240711 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCBARISEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C4- 11 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
52! \'L 1 52, A At
e VRSP N P N S O Y SN . ot
Aottiriumdandet
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN_ 248711 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2434.28 51.66 74.00 -22.34 38.77 26.78 8.8 32.65 10.83 168 225 PEAK 1 2478.80 110,88 ------ ------ 98.83 26.68 @8.79 32.65 10.83 1@ 225 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
AVG_BE_54 AVG_54
52, 52,
1 IR R —
350 At R S St 350 e
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4A1BEN_240711 HORIZONTAL Condition: AVG 54 3m DRH1B-E_LE2CO4A1BEN_ 248711 HORIZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.56 41.85 54.00 -12.15 28.97 26.78 G6.80 32.65 10.63 188 225 AVERAGE 1 2478.80 189,25 ------ ------ 96.40 26.68 8.79 32.65 10.83 180 225 AVERAGE
TEL: 886-3-327-0868 Page Number :C4- 12 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
PEAK_BE 74, PEAK_74
0.0 \ 70.0
52 R s Y SOV USRS S S PP | 52 ) P :
[
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CA4ALBEN 248711 VERTICAL Condition: PEAK 74 3m DRH1B-E_LE2CB4AIBEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1060.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2453.68 50.86 74.00 -23.14 37.98 26.78 G8.80 32.65 10.83 183 290 PEAK 1 2478.80 118,55 ------ ------ 97.70 26.68 8.79 32.65 10.83 183 298 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
AVG_BE_54 AVG_54
52, 52,
A 5 DL
30 30 et
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CB4ALIBEN 240711 VERTICAL Condition: AVG 54 3m DRH1B-E_LE2CO4AIBEN_ 248711 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBI:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2453.62 41.16 54.00 -12.84 28.28 26.78 G6.80 32.65 10.83 183 290 AVERAGE 1 2478.80 108,90 ------ ------ 96.85 26.68 8.79 32.65 10.83 183  29@ AVERAGE
TEL: 886-3-327-0868 Page Number :C4- 13 of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Pol. Horizontal Vertical
1 HLevel{d&ann) .y LEVEl {dBuVIm)
1225 1225
1050 1050
1050
475 85
PEAK 74 PEAK 74
il - T
AVG,
VG, 54 52 . H
i, 5 -
525 1 e . wa ety R
|t i 50
30
Peak 15
115
AVg 3000 6000, 9000, 12000. 15000, 18000
3000 9000 12000. 15000, 18000 Frequency (MHz)
Frequency (MHz)
) Site + B3CH22-HY
Site : 03CH22-HY Condition: PEAK 74 3m DRHLS-E_LE2CR4AIBEN 244711 VERTICAL
Condition: PEAK 74 3m DRHLS-E_LE2CO4ALBEN 248711 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Read  Ant (able Preamp  Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
Mz dBuv/m dBuv/m a8 dbw  dB/m 1] 1] 1] m  deg 1 4960.00 44.52 74.00 -29.48 32.40 32,78 12,36 33.67 @.53 - -- Peak
1 4960.08 45.30 74.00 -28.70 33.18 3278 12.5% 33.67 0.53 - -- Peak 2 7M0.08 49.88 74.00 -24.92 32.55 37.26 15.55 36.79 @.51 - -- Peak
2 7M4p.08 47.83 74.00 -26.17 31.39 37.26 15.55 36.79 @.51 - -- Peak 3 7440.08 38.60 54.00 -15.40 22.67 37.26 15.55 36.79 @.51 - -- Average
TEL: 886-3-327-0868 Page Number :C4- 14 of 15

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0919B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
10.8G AVG_54 AVG_54
525 525
~18G RS Lt g el T e R o
350 350
Av
g 175 175
10800 1240, 13680, 15120, 16560, 18000 10800 12240, 13680, 15120, 16560, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CHI2-HY Site: 03CHI2-HY
Condition: AVG 54 3n DRHIS-E LELCOARIEEN 240711 HORIZONTAL Condition: AVG 54 3n DRH1G-E LEQCOAMLEEN 246711 VERTICAL
TEL: 886-3-327-0868 Page Number :C4- 15 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919B

Appendix D. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW
Setting

Bluetooth

LE for 1Mbps

60.58

378

2.65

2.7k

Bluetooth

LE for 1Mbps

60.32

377

2.65

2.7k

Bluetooth

LE for 2Mbps

56.85

1067

0.94

1KHz

Al ®

Bluetooth

LE for 2Mbps

57.37

1074

0.93

1KHz
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